FINAL BIOLOGICAL AERATED FILTER (BAF)
PILOT STUDY

CITY OF SAN DIEGO

June 2005

Prepared by:

BROWN anbp

CALDWELL

9665 Chesapeake Drive, Suite 201
San Diego, California 92123



Final Biological Aerated Filter Pilot Study
San Diego City Council

Dick Murphy Mayor

Scott Peters Council District 1

Michael Zucchet Council District 2 & Deputy Mayor
Toni Atkins Council District 3

Tony Young Council District 4

Brian Maienschein Council District 5

Donna Frye Council District 6

Jim Madaffer Council District 7

Ralph Inzunza Council District 8

Metropolitan Wastewater Department

Scott Tulloch Director
Bob Ferrier Assistant Director

Engineering and Program Management Division

Ann Sasaki Deputy Director
[...]
and SBOD; Removal EAICIENCIES .....cuiririririereiiiririeicicitiirieecertseneeeieees sttt sees 5-5
5.5 CEPT Full-Scale and Densadeg Pilot Unit Influent and Effluent COD Concentrations and

COD Removal EffiCIENCIES ...uviuiiiiiiieiiiiiiiitriciii st 5-5
5.6 CEPT Full-Scale and Densadeg Pilot Unit Sludge Percent Total Solids Content...........cceuueee.. 5-6
5.7 Effect of Solids Loading Rate on Effluent TSS Concentration (a), and TSS Removal

EAHCIENCY (D) coviviiiiiiiiiiiiiiic s 5-10

P:\_Common\WP\Jobs\124901\103422 Final BAF Pilot Study Rpt.doc June 2005



HLR
HRCT
IBWC
IDI

Ib
Ib/ft*-day
Ib/ft*-day
ISS
MBC
Metro System
mg/L
mgd

mm

MM
MMF
MWP
NCWRP
ND
NODs
NPDES
NS

NTU
O&M
OAS
OLR
00Ss

ABBREVIATIONS

percent

air/solids

average annual daily flow

air activated sludge

activated sludge

biological aerated filter

5-day carbonaceous biochemical oxygen demand
coordinated chemical bonding and absorption
chemically enhanced primary treated
chemical oxygen demand

California Ocean Plan

dissolved air flotation thickener
Densadeg Influent Tank

dissolved oxygen

dissolved organic carbon

square feet

cubic feet

gallons per day

gallons per minute

hydraulic loading rate

high-rate clarifier/thickener
International Boundary Water Commission
Infilco Degremont, Inc.

pound

pound per square-foot per day
pound per cubic-foot per day

inert suspended solids

Metropolitan Biosolids Center
Metropolitan Sewerage System
milligrams per liter

million gallons per day

millimeters

maximum month

maximum monthly flow
Metropolitan Wastewater Plan

North City Water Reclamation Plant
not determined

5-day nitrogenous oxygen demand
National Pollutant Discharge Elimination System
not sampled

nephelometric turbidity unit
operations and maintenance

oxygen activated sludge

organic loading rate

out of service

P:\_Common\WP\Jobs\124901\103422 Final BAF Pilot Study Rpt.doc

June 2005



ABBREVIATIONS (continued)

OSP
OTE
P/IC
pCBODs
PLOO
PLWTP
PSB
PWWF
RBC
SANDAG
SBODs
SBOO
SBWRP
scfm
SDRWQCB
SLR
SOR
SOTE
SVI
TBODs
TF
TF/SC
TKN
TP

TS

TSS
USEPA
uv
UvT
VS

VSS

operational set points
oxygen transfer efficiency
physical/chemical

5-day particulate carbonaceous biochemical oxygen demand

Point Loma OceanOutfall

Point Loma Wastewater Treatment Plant
primary sedimentation basin

peak wet weather flow

rotating biological contactors

San Diego Association of Governments
5-day soluble biochemical oxygen demand
South Bay Ocean Outfall

South Bay Water Reclamation Plant
standard cubic feet per minute

San Diego Regional Water Quality Control Board
solids loading rate

surface overflow rate

standard oxygen transfer efficiency

sludge volume index

5-day total biochemical oxygen demand
trickling filter

trickling filter/solids contact

Total Kjeldahl Nitrogen

total phosphorus

total solids

total suspended solids

United States Environmental Protection Agency
ultraviolet

ultraviolet transmittance

volatile solids

volatile suspended solids

P:\_Common\WP\Jobs\124901\103422 Final BAF Pilot Study Rpt.doc

June 2005



EXECUTIVE SUMMARY

The City of San Diego retained Brown and Caldwell to conduct a pilot test to evaluate the biological
aerated filter (BAF) process as a potential means of providing space-effective secondary treatment at
the Point Loma Wastewater Treatment Plant (PLWTP). Additionally, the merits of using high-rate
clarifier/thickeners (HRCT) were evaluated as a potential replacement of the existing primary
sedimentation basins at the plant. This report marks the culmination of the two-phase pilot study
and provides the City with the results and findings of the 43-week pilot test. The report’s
conclusions and recommendations will assist in refining the budgetary cost estimate for increasing
the level of treatment at the PLWTP and defining design criteria for the BAF facilities and the
HRCT.

Metropolitan Sewerage System and Existing Facilities

The City of San Diego owns and operates the Metropolitan Sewerage System (Metro System). The
Metro System serves a 450-square-mile area that includes incorporated areas of the City of
San Diego and 15 patticipating agencies consisting of water/sanitation districts and cities.

Miles of pipelines and many pump stations collect and convey raw wastewater from the service area
to one of three treatment facilities:

® North City Water Reclamation Plant (NCWRP)
®  South Bay Water Reclamation Plant (SBWRP)

B DPoint Loma Wastewater Treatment Plant

After receiving coarse screening at Pump Station No. 2, the wastewater arriving at the PLWTP is
fine-screened and degritted before coagulants and flocculants are added to more than 58 percent of
the incoming 5-day total biochemical oxygen demand (TBOD;) and more than 85 percent of the
incoming total suspended solids (TSS) in 12 primary sedimentation basins on an annual average
basis. The chemically enhanced primary treated (CEPT) wastewater is discharged to the Pacific
Ocean by gravity through the 4.5-mile Point Loma Ocean Outfall (PLOO).

Solids removed at the PLWTP are digested onsite in eight anaerobic digesters before being pumped
17 miles to the Metropolitan Biosolids Center (MBC). Solids from the SBWRP are returned to the
Metro System, commingling with the raw wastewater and eventually removed at the PLWTP. Raw
and biological solids from the NCWRP are conveyed to the MBC for thickening and anaerobic
digestion. The NCWRP digested sludge is mixed with the PLWTP sludge for dewatering.
Processed sludge from MBC is currently trucked to an approved landfill and a land application site
for final disposal.

P:\_Common\WP\Jobs\124901\103422 Final BAF Pilot Study Rpt.doc June 2005



Executive Summary ES-2

Treatment Standards at the PLWTP

The City of San Diego was granted a waiver from secondary treatment standards on November 9,
1995, when the SDRWQCB and the USEPA jointly adopted Order No. 95-106, NPDES Permit
No. CA0107409. Order No. 95-106 allowed the City to discharge effluent from Chemically
Enhanced Primary Treatment (CEPT) to the Pacific Ocean and established the requirements and
limitations for the discharge. The Order was subject to a 5-year review and renewal process. On
September 13, 2002, the SDRWQCB and USEPA renewed the waiver, establishing the current
effluent standards shown in Table ES.1.

Table ES.1. Current PLWTP Effluent Standards

Mean Mean

Annual Monthly
Percent Percent Monthly Annual Mass
Parameter . Removal Removal Average Emission®
TSS N/A > 80% 75 mg/L 15,000 mt/yr
TBOD;s > 58% N/A N/A N/A

mt/yr = metric tons per year
(a)  Discharge shall not exceed an annnal TSS mass emission of 15,000 mt/ yr through December 31, 2005. Effective
Jannary 1, 2006, the discharge shall not exceed an annual TSS mass emission of 13,599 mt/yr.

Secondary treatment removes most of the organic matter present in the wastewater, which has
typically received preliminary and primary treatment (processes that remove floating or settleable
solids from the raw wastewater). Current regulations for secondary treated effluent require the
concentrations of TBOD; or 5-day carbonaceous biochemical oxygen demand (CBOD;), and TSS
not exceed the values presented in Table ES.2.

Table ES.2. Typical Secondary Treatment Plant Effluent Requirements

30-Day Average 7-Day Average
Parameter (mg/L) (mg/L)
TBOD;s 30 45
CBODs 25 40
TSS 30 45

In addition, at least 85 percent of the TSS in the raw wastewater must also be removed, and the pH
cannot fall below 6 nor exceed 9 at any time.

The City was granted a waiver from secondary treatment standards because it demonstrated that

discharge of CEPT effluent does not degrade the quality and impact the beneficial uses of the
receiving waters. Despite fully complying with its NPDES permit, the City elected to proactively

P:\_Common\WP\Jobs\124901\103422 Final BAF Pilot Study Rpt.doc June 2005



Executive Summary ES-3

prepare itself for the potential need to increase treatment at Point Loma by evaluating secondary
alternatives that is best suited for the land constrained PLWTP site. Secondary treatment
alternatives were initially ranked based on land requirements, capability of meeting secondary
treatment standards, proven performance of existing facilities greater than 30 mgd in capacity and
more than 5 years in operation, and cost. Biological aerated filtration (BAF) appear to be the best
suited for the PLWTP. Although the BAF technology has proven effective throughout the world,
larger facilities (>30 mgd) designed for carbonaceous removal only are generally found in colder
climates. Sunny San Diego averages about 22° C ambient temperature throughout the year, with
wastewater temperatures that range from 20° to 28° C. Lack of performance data on warm climates
and the need to evaluate the BAF technology under local conditions and wastewater quality were
primary reasons the City invested in a pilot test. The City decided to also test a HCRT system that
can provide the CEPT (and possibly thickening) desired, but at a much reduced footprint.

BAF and HCRT

Through extensive evaluation of various secondary treatment alternatives (to be described in a
subsequent section), the two most widely used BAF systems (Infilco Degremont’s Biofor-C and
Kruger’s Biostyr) and a HRCT suitable for the PLWTP application (Infilco Degremont’s Densadeg)
were selected for pilot testing. The systems can provide the necessary treatment at a reduced
footprint.

Three alternative configurations, shown in Figure ES.1, are envisioned for incorporating the BAF
into the process at the PLWTP:

" Alternative 1 — Use BAF to treat CEPT effluent to secondary level. Recycle backwash to
the primary sedimentation basin (PSB) influent channel to co-settle with primary sludge.
Pump co-settled sludge to sludge holding tank for subsequent thickening and anaerobic
digestion.

" Alternative 2 — Use BAF to treat CEPT effluent to secondary level. Thicken backwash
in a HRCT. Recycle the HRCT effluent to the PSB influent channel. Pump thickened
solids to the sludge holding tank for subsequent anaerobic digestion.

" Alternative 3 — Replace existing PSBs with HRCTs. Use BAF to treat HRCT effluent.
Recycle backwash to the HRCT influent and co-settle BAF backwash solids with
primary sludge. Pump thickened solids to the sludge holding tank for subsequent
anaerobic digestion.

P:\_Common\WP\Jobs\124901\103422 Final BAF Pilot Study Rpt.doc June 2005



Executive Summary ES-4

ALTERNATIVE 1

SCREEN AERATED PRIMARY BAF
GRIT SEDIMENATION BASIN

——» TO OCEAN

Ry OUTFALL
A

ALTERNATIVE 2

SCREEN AERATED PRIMARY BAF
GRIT SEDIMENATION BASIN

.. > TOOCEAN

R OUTFALI

7 Y
;—\_':-‘_-::.-::.-::::'

HIGH RATE
CLARIFIER/THICKENER

T

TO DIGESTERS

4,?

'’

ALTERNATIVE 3

SCREEN AERATED HIGH RATE BAF
GRIT CLARIFIER/THICKENER

4?%4"7 Y S

% TO OCEAN
OUTFALL

"
LA

&

TO DIGESTERS

Figure ES.1. Schematic of Alternative PLWTP Configurations
that Utilize BAF and High Rate Clarifier/Thickeners

P:\_Common\WP\Jobs\124901\103422 Final BAF Pilot Study Rpt.doc June 2005



Executive Summary ES-5

The pilot test was developed to evaluate Alternatives 1 and 3. Because insufficient backwash solids
are generated by the BAF pilot units, evaluating the use of the HRCT to thicken the backwash solids
was considered infeasible. Under Phase I, however, a lab-scale dissolved air flotation thickener
(DAFT) was evaluated for this purpose.

Pilot Test Elements and Objectives

Several elements collectively defined the pilot test, including the following:

®  Phase I — Test performance of BAF using CEPT effluent produced at the PLWTP

Phase II — Test performance of Densadeg (the selected HRCT) and continue testing
BAF using Densadeg effluent

Stress Testing — Test BAF and Densadeg under peak hydraulic loading
Off-Gas Testing — Determine oxygen transfer efficiency in BAF
Media Sampling — Sample BAF media to get an idea of biofilm characteristics

B Others Tests

v DAFT Feasibility — Determine if DAFT can be used to thicken BAF backwash and
co-thicken BAF backwash and primary sludge

v" NOD Impact — Determine the impact of nitrogen oxygen demand (NOD) on
TBOD; values

Conclusions

The following conclusions were drawn from Phases I and II of the BAF Pilot Test:

®  Need for Biofor-N

1. The Biofor-N was operated in Phase I only. After discovering that the Biofor-C
effectively produce effluent that meet secondary effluent limits, the operation of the
Biofor-N was discontinued. A comparison of the effluent concentrations and the
pertinent standards are shown in the table below.

P:\_Common\WP\Jobs\124901\103422 Final BAF Pilot Study Rpt.doc June 2005



Executive Summary ES-6

Table ES.3. Comparison of the Effluent Concentrations and the Pertinent Standards

Secondary Maximum 30-d Running Average

Treatment Concentration (mg/L)

Standards
30-d Running

Average
Concentration Biofor-C
_____ (mg/L) | Effluent J  Biofor-N Effluent |
TBOD; 30 21.0® 16.7®
CBODs 25 12.1 8.8
TSS 30 15.9 9.5

(a) Excludes data collected between March 3 and March 19, 2003, a period when Biofor-IN was not fully acclimated and
produced effluent with very high TBOD;.

® Compliance with Anticipated Regulatory Standards

1. The pilot testing confirmed that the BAF technology is capable of producing
secondary treated effluent that meets anticipated discharge requirements. Both units
were able to meet the discharge requirements during simulated wet weather and dry
weather conditions. There was one exception to this during Phase I, where the
Biostyr unit was unable to meet the TBOD, requirement for the last 30 days of
operation because Kriiger lowered the aeration rate during this period, causing
anaerobic conditions to prevail in certain portions of the column.

2. The performance of Biostyr and Biofor-C processes did not diminish substantially
with the increase in hydraulic, organic, and TSS loading rates over the range tested.

3. The effluent quality produced by the Biofor-C process was better on average than
the Biostyr process.

" TSS, TBOD,, CBOD, and NOD

1. Although the TSS concentration in the effluent from Biostyr and Biofor-C did not
exceed secondary effluent limits, it was found to correlate closely with the ability to
meet limits associated with TBOD..

2. The warm wastewater temperature in San Diego causes the BAF processes to
partially nitrify. The presence of nitrifiers and the corresponding 5-day nitrogen
oxygen demand (NOD,) imparted during the TBOD; analysis was found to correlate
with the amount of TSS in the effluent.

P:\_Common\WP\Jobs\124901\103422 Final BAF Pilot Study Rpt.doc June 2005



Executive Summary ES-7

3. The results indicate that meeting the 30-day secondary treatment standard for TSS of
30 mg/L may not equate to meeting the TBOD; 30-day average limit of 30 mg/L.
For both pilot units, the effluent TBOD; exceeded this limit when TSS reached 30
mg/L. Meanwhile, the CBOD; concentration is shown to be 10 to 15 mg/L less
than the 30-day average limit for CBOD; of 25 mg/L.

4. Effluent particulate carbonaceous BOD; (pCBOD;) is the difference between
effluent CBOD; and effluent soluble CBOD; (SCBOD.). Dividing pCBOD; by
effluent TSS concentration gives the particulate pCBOD; to TSS ratio. This number

is important in understanding the contribution made by the effluent solids to the
effluent TBOD..

On average, the effluent TSS contribution to effluent CBOD; was higher for Biofor-
C process (0.29) than for Biostyr (0.23) process. From these average values, the
allowable effluent SCBOD; concentration was estimated for a series of TSS
concentrations using the following relationship:

Allowable SCBOD; in mg/I. = 25 mg/L. CBOD, — (pCBOD.:TSS Ratio) * (TSS)

The data showed that as the TSS concentration increases in the BAF effluent, the
BAF must be capable of treating soluble CBOD; such that the effluent SCBOD,
cannot exceed 16-18 mg/L under maximum loading conditions. Reducing the
effluent TSS concentration, regardless of the TSS effluent limitation, will provide
some relief to the needed treatment of SCBOD;,.

B Solids Generation Rate